

1. DRUGS ACTING ON THE NERVOUS SYSTEM

A. ANESTHETICS

A.1 GENERAL ANESTHETICS

Volatile Agent

- DESFLURANE (*SUPRANE*) Inhalation: 100 mL bottle
- ISOFLURANE (*FORANE*) 100mL bottle
- SEVOFLURANE (*SEVORANE*) Inhalation: 250 mL bottle

Intravenous Agents

- KETAMINE (*KETAMAX*) Inj: 50 mg / mL, 10 mL (IM,IV)
- PROPOFOL (*FRESOFOL, LIPURO,* Inj: 10 mg / mL, 20 mL vial (IV)
- SPIVA) 10 mg / mL, 20 mL ampulee (IV)
- 10 mg / mL, 50 mL pre-filled syringe (IV)

Adjuvants and Oxygen

Opioid Analgesics

Non-opioid Analgesics

- KETOROLAC (Ketodol, xevolac, remopain) Inj: 30 mg / mL 1 mL ampule (IM, IV)
- PARACETAMOL+TRAMADOL Oral: 37.5mg/325Mg tab, 18.75mg/162.5mg
(*NODOLOR-P, DOLCET/DOLCET MINI*)

Neuromuscular Blockers

Neuromuscular Stimulants

Neuromuscular Enhancers

Cholinesterase Inhibitors

- NEOSTIGMINE (*PROSTIGMINE*) Inj: 500mcg/mL, 1mL ampulee (IM, IV, SC)
- PYRIDOSTIGMINE (*MESTINON*) Oral: 60mg tablet

Anxiolytics

- DIAZEPAM (*VALIUM*)
Oral: 5 mg tablet
Inj: 5 mg / mL, 2 mL ampulee (IM, IV)
- MIDAZOLAM (*DORMICUM*)
MIDAZOLEX, SEDACUM
Oral: 15 mg tablet
Inj: 5 mg / mL, 1 mL
5mg/5ml, 5mg/3ml ampulee (IM, IV)
- DEXMEDETOMIDINE HCL (*PRECEDEX*)
Inj. 100mcg/mL

Anticholinergic

- ATROPINE (*HIZON*)
Inj: 500 mcg / mL and 1 mg / mL, 1 mL
ampulee (IM, IV)
- CARBACHOL (*MIOSTAT*)
Inj: 0.01%, 1.5 mL

Sympathomimetic

- EPHEDRINE (*HIZON*)
Inj: 50 mg / mL, 1 mL ampulee (IM, IV)

Beta Adrenoceptor Blocker

Oxygen

A.2 LOCAL ANESTHETICS

- BUPIVACAINE
(*SENSORCAINE, MARCAINE, EUROMED*)
Inj: 0.5 %, 5 mg / mL,
light and heavy ampule
0.5 %, 50 mg, 10 mL vial
0.8 %, 5 mg / mL, 4 mL polyampule
- LIDOCAINE (*ELIN, XYLOCAINE*)
Inj: 2 %, 20 mg, 50 mL vial
2 % polyampule
Jelly: 2 % 30 g tube
Spray: 10 mg / dose, 10%, 50 mL
- LIDOCAINE+CHLORHEXIDINE HCL
(*CATHEJELL*)
Jelly: 2%/0.05%

B. ANTICONVULSANTS / ANTIEPILEPTICS

- CLONAZEPAM (*RIVOTRIL*) Oral: 2 mg tablet
- DIAZEPAM (*VALIUM*) Inj: 5 mg / mL, 2 mL ampule
- MAGNESIUM SULFATE (*ELIN*) Inj: 250 mg/ mL, 10 mL vial
- PHENOBARBITAL (*RHEA, LUMINAL*) Oral: 15 mg, 30 mg, 60 mg tablet
Inj: 130 mg / mL, 2 mL ampule
- PHENYTOIN (*DILANTIN*) Oral: 100 mg capsule
Inj: 50 mg / mL, 2 mL ampule (IV)
- VALPROATE DISODIUM (*DEPAKOTE, DEPACON, DEPAKENE*) Oral: 500 mg ER tablet
500 mg vial
- DIVALPROEX NA (*DEPAKOTE*) Oral: 500 mg tablet
- GABAPENTIN (*NEURONTIN,*) Oral: 100 mg, 300 mg capsule
- MIDAZOLAM (*DORMICUM*) (dormicum, midazolex, sedacum) Oral: 15 mg tablet
Inj: 5mg / mL, 1 mL ampule ,5ml,3ml
- TOPIRAMATE (*TOPAMAX*) Oral: 25 mg, 50 mg and 100 mg tablet
- LEVATIRACETAM (*KEPPRA*) Oral: 250 mg and 500 mg tablet
- OXYCARBAMAZEPINE (*TRILEPTAL*) Oral: 300 mg tablet
- PREGABALIN (*LYRICA, FUNXION*) Oral: 50 mg, 75 mg, 150 mg capsule
- LACOSAMIDE (VIMPAT) Oral: 50mg tab

C. NEUROMUSCULAR

D. ANTIMIGRAINE

- PROPRANOLOL (*INDERAL*) Oral: 10 mg and 40 mg tablet
- FLUNARIZINE (*SIBELIUM*) Oral: 5 mg capsule
- NSAIDS (*See 2.A. NON-STEROIDAL ANTI –INFLAMMATORY DRUGS*)
- PARACETAMOL Oral: 500 mg, 325 mg, 650 mg tablet
- (*BIOGESIC*)

E. ANTIPARKINSONISM

Dopaminergics (only for idiopathic parkinsonism)

- LEVODOPA + CARBIDOPA (*SINEMET*) Oral: 100 mg levodopa + 25 mg carbidopa tablet
250 mg levodopa + 25 mg carbidopa tablet

Anticholinergics (also for drug-induced parkinsonism)

- BIPERIDEN (*AKINETON*) Oral: 2 mg tablet Inj: 5 mg/ mL, 1 mL ampule (IM, IV)
- DIPHENHYDRAMINE (*BENADRYL, SONIPHEN, HIZON*) Oral: 50 mg capsule Inj: 50 mg/mL, 1 mL ampule (IM, IV)
- CITICHOLINE (*CHOLINERV, ZYNAPSE*) Oral: 500mg tab

F. ANTIPYRETICS

- | | |
|---|---|
| IBUPROFEN (<i>DOLAN</i>) | Oral: 100 mg/5 mL, 60mL
,200mg/5mlsyrup |
| • IBUPROFEN + PARACETAMOL
(<i>ALAXAN FR</i>) | Oral: 200mg/325mg |
| • PARACETAMOL
tablet
(<i>BIOGESIC, TEMPRA FORTE,
CALPOL, OPIGESIC, AEKNIL
ADAMOL</i>) | Oral: 500 mg, 325 mg,
100 mg / mL drops, 10mL, 15 mL
120 mg / 5 mL, 60 mL
250 mg / 5 mL, 60 mL
Rectal: 125 mg and 250 mg suppository
Inj.: 300 mg ampule |

G. ANTI-VERTIGO

- | | |
|-----------------------------------|--|
| • BETAHISTINE (<i>SERC,</i>) | Oral: 16 mg tablet 8 mg tablet
24 mg tablet |
| • CINNARIZINE (<i>STUGERON</i>) | Oral: 25 mg tablet
75 mg capsule |
| • MECLIZINE (<i>BONAMINE</i>) | Oral: 25 mg tablet |

H. DRUGS FOR ATTENTION DEFICIT HYPERACTIVITY DISORDER (ADHD)

I. DRUGS FOR PAIN MANAGEMENT

ANALGESICS

Non- opioids

- | | |
|--|--|
| • IBUPROFEN (<i>DOLAN, ADVIL</i>) | Oral: 100 mg /5 mL, 60 mL syrup
200mg /5ml,syrup,200mg capsule |
| • PARACETAMOL
(<i>BIOGESIC, TEMPRA,
CALPOL, OPIGESIC</i>) | Oral: 500 mg, 325 mg, and
100 mg / 5mL drops, 10 mL, 15 mL
120 mg / 5mL, 60 mL250 mg / 5mL, 60 mL
Rectal: 125 mg and 250 mg suppository |
| • ORPHENADINE CITRATE/PARACETAMOL
tablet
(<i>NORGESIC, NORGESIC FTE</i>) | Oral: 500mg, 550 mg |

Opioid Analgesics

- MORPHINE (*HIZON*)
tablet/capsule
Oral: 10 mg, 20 mg, 30 mg
Inj: 10 mg / mL, 1 mL ampule (IM, IV, SC)
- NALBUPHINE (*NUBAIN*)
ampule (IM, IV, SC)
Inj: 10 mg / mL, 1 mL
- PETHEDINE (*DEMEROL*)
100mg ampule
Inj: 50 mg / mL, 30 mL,
(IM, IV, SC)
- FENTANYL (*HOSPIRA*)
Inj: 50 mcg / mL, 2 mL
Patch: 12 mcg / hr (transdermal)
- OXYCODONE (*OXYCONTIN, OXYNORM*)
Oral: 5 mg, 10 mg, 20 mg, 40 mg
tablet/capsule
Inj: 10mg ampule, 20mg ampule
- OXYCODONE/NALOXONE (*TARGIN*)
Oral: 20mg/10 mg, 10mg/5mg,
g/20mg tablet
- BUPRENORPHINE (*NORSPAN*) Patch:
5mg, 10mg, 20mg

Drugs For Neuropathic Pain

- TRAMADOL (*TRAMAL, TRAMAL DISPERSIBLE*)
ampule
SIVEROL, TDL
Oral: 50 mg capsule 100 mg retard tab
Inj: 50 mg / mL, 1 mL and 2 mL
(IM, IV, SC)
- GABAPENTIN (*NEURONTIN*)
Oral: 100 mg and 300 mg capsule

J. DRUGS TO REDUCE CEREBRAL EDEMA

- DEXAMETHASONE (*DECILONE, FORTE, DEXAMET, DEXTON*)
Oral: 500 mcg and 4 mg tablet
Inj: 4 mg / mL, 2 mL 5 mg / mL, 1 mL ampule (IM, IV)
- MANNITOL (*EUROMED*)
Inj: 20%, 500 mL bottle (IV)
- FUROSEMIDE (*LASIX, FUROSCAN, FUROSAN*)
Oral: 40mg tablet, Inj: 10mg/mL, 2mL amp
Inj: 10 mg ampule (IM, IV)

K. PSYCHOPHARMACOLOGICAL AGENTS

Antidepressants

- SERTRALINE (*ZOLOFT*)
Oral: 50 mg tablet
- DULOXETINE HCL (*CYMBALTA*)
Oral: 30mg and 60 mg tablet

Antipsychotics

Atypical Antipsychotics

- RISPERIDONE (*RISPERDAL*)
Oral: 1 mg, 2 mg tablet
- OLANZAPINE (*ZYPREXA, ZYDIS*)
Oral: 5 mg and 10 mg tablet
Inj: 10 mg vial

Typical Antipsychotics

- HALOPERIDOL (*SERENACE*)
Inj: 5 mg / mL, 1 mL ampule (IM)

Anxiolytics

- DIAZEPAM (*VALIUM*)
Oral: 5 mg tablet
Inj: 5 mg / mL, 2 mL ampule (IV, IM)
- ALPRAZOLAM (*XANOR*)
Oral: 250 mcg and 500 mcg tablet
- CLONAZEPAM (*RIVOTRIL*)
Oral: 2 mg tablet

Hypnotics

- MIDAZOLAM (*DORMICUM*)
(DORMICUM,MIDAZOLEX,SEDACUM) Oral: 15 mg tablet
Inj: 5 mg / mL, 1 MI,3ml ampule (IM, IV)
- ZOLPIDEM (*STILNOX*) Oral: 10 mg tablet

Mood Stabilizers

- CARBAMAZEPINE (*TEGRETOL*) Oral: 200 mg tablet
- VALPROATE DISODIUM Oral: 500 mg extended release tablet
- VALPROIC ACID (*DEPACON,,Depakote*) 250 mg / mL syrup, 120 mL

2. DRUGS ACTING ON THE MUSCULO-SKELETAL SYSTEM AND JOINTS

A. ANTIGOUT

Acute Gout

- COLCHICINE (*RHEA*) Oral: 500 mcg tablet
- FEBUXOSTAT (ATENURIX,URINORM) Oral: 40mg,80mg tablet
- NSAIDS

Chronic Gout

- ALLOPURINOL (*PURINASE, LLANOL, PRINOL*) Oral: 100 mg and 300 mg tablet

B. ANTI-OSTEOPOROSIS DRUGS

Anti-Resorptive Agents

- CALCIUM CARBONATE (*CALSAN CALCI AID, CALCIUMADE, CALTRATE PLUS*) Oral: tablet/chewable tablet, equivalent to 500 mg and 600 mg elemental calcium

Biphosphonates

- ALENDRONATE Na+cholecalciferol (*VIT.D*) (*FOSAVANCE*) Oral: 70 mg tablet

Analgesics (See H. DRUGS FOR PAIN MANAGEMENT)

C. DISEASE MODIFYING ANTIRHEUMATIC DRUGS (DMARDs)

D. NON-STEROIDAL ANTI-INFLAMMATORY DRUGS (NSAIDs)

- CELECOXIB (*CELEBREX*)
(*COXBITOR, CELCOXX*) Oral: 100 mg, 200 mg , 400mg
200mg capsule
- ETERECOXIB (*ARCOXIA*) Oral: 60 mg, 90 mg and 120 mg tablet
- NAPROXEN (*FLANAX,*) Oral: (275 mg) and 550 mg tablet
Base (550 mg) tablet (as sodium salt)
- ASPIRIN (*BAYER, ASPILET*) Oral: 300 mg, 100 mg and 80 mg tablet
- DICLOFENAC (*VOLTAREN EMULGEL,*
VOLTAREN FORTE) Oral: 50 mg tablet / capsule
(as sodium or potassium salt)
50 mg enteric coated tablet or enteric
microencapsulated (as sodium salt)
- MEFENAMIC ACID (*PONSTAN SF,*
RITEMEDMEFENAMIC, ISTAN) Oral: 500 mg tablet/capsule
- PIROXICAM (*FELDENE FLASH, FLAMASTAT*)
- PARACETAMOL+VITAMIN B
COMPLEX (*DOLO-NEUROBION*) Oral: 500mg paracetamol,
50mg vit B1, 100mg vit B6, 100mcg vitB12

E. SKELETAL MUSCLE RELAXANTS

Spasmolytics

- BACLOFEN (*LIORESAL*) Oral: 10 mg tablet
- DIAZEPAM (*VALIUM*) Oral: 5 mg tablet
Inj: 5 mg / mL, 2 mL ampule (IM, IV)

F. NEUROMUSCULAR BLOCKERS

Depolarizing

Non – depolarizing

- ATRACURIUM (*DBL, TRACIUM*)
(ATRAVELL) Inj: 10 mg / mL, 2.5 mL ampule
25 mg/ 2.5 mL, 2.5 mL ampule (IV)
(as besilate)
- ROCURONIUM (*ESMERON*) Inj: 10 mg/mL, 5 mL vial (IV) (as bromide)

3. ANTI-INFECTIVES

A. ANTIBACTERIALS

A.1 AMINOGLYCOSIDES

- AMIKACIN
(*AMIKACIN, NICA*) Inj.: 100mg, 250mg and 500mg vial
(IM, IV) (as sulfate)
- GENTAMICIN (*ORIMED*) Inj.: 80mg/2mL ampule (IM, IV) (as sulfate)

A.2 CARBAPENEMS

- IMIPENEM + CILASTATIN
(*TIENAM, HOSPIRA*) Inj.: 500mg imipenem + 500mg cilastatin
per vial (IV infusion) (as sodium salt)
- MEROPENEM (*MERONEM,*
DEXPENEM, MEROGET) Inj.: 500mg and 1g vial (IV)
- ERTAPENEM (*INVANZ*)
DORIPENEM Inj: 1 g powder, vial (IM/IV)
(as sodium salt)
Inj.: 500mg vial

A.3 CEPHALOSPORINS

First Generation

- CEFALEXIN (*CEPOREX*,
• *CEFALIN*, *ELIPHORIN*) Oral: 500mg capsule (as monohydrate)
- CEFAZOLIN (*ILOZEF*,*HAZOLIN*) Inj: 1g vial (IM, IV) (as sodium salt)

Second Generation

- CEFOXITIN (*MONOWEL*,
FOXITIN, *CEFOXIVIT*) Inj: 1g vial (IM, IV) (as sodium salt)
- CEFUROXIME
(*ZEGEN*, *ELIXIME*, *EROXMIT*)

(*ZINNAT*) Oral: 500mg tablet (as axetil)

Oral: 250mg/5mL granules for suspension,
125mg/5mL granules for suspension

(*ZINACEF*, *CEFROX*,*ELIXIME*) Inj.: 250mg and 750mg vial (IM, IV)
(as sodium salt)
Inj.: 1.5g I.V vial
Inj: 500mg, 1g (as monohydrate)
Oral: 500mg capsule
- CEFRADINE (*RACEP VELODYNE*)

Third Generation

- CEFTAZIDIME (*FORTUM*,
TAZIDEM, *CEFTAZIN*)
pentahydrate) Inj.: 1g vial (IM, IV) (as pentahydrate)
2g vial (IV infusion) (as
- CEFTRIAZONE
(*ROCEPHIN*, *RETROKOR*,
CEFTRIAZ, *ELUXONE*,
PNEUMOSOLV) Inj.: 500mg vial+5mL diluents (IM,IV)
powder for injection
1g vial +10mL diluents (IM,IV)
(as disodium/sodium salt)
- CEFIXIME (*TERGECEF*, *TRIOCEF*)

Oral: 100mg and 200mg capsule
20mg/mL granules for drops
(suspension), 10mL
100mg/5mL granules for suspension,30mL

Fourth Generation

- CEFEPIME (*ZEPIM,SUPIMEf*)
injection
Inj.: 500mg, 1g and 2g vial (IM,IV) (as hydrochloride) powder for
- A.4 **CHLORAMPHENICOL**
- A.5 **GLYCOPEPTIDE**
 - VANCOMYCIN
(*VANCOMET, VANCOMYCIN, UNIVAN*)
Inj: 500mg vial (IV) (as hydrochloride) powder for intravenous infusion
 - LINEZOLID (*ZYVOX*)
Inj: 2mg/mL Infusion
Oral: 600mg tab
- A.6 **LINCOSAMIDE**
 - CLINDAMYCIN
(*DALACIN-C, CLINDAL, TIDACT*)
Oral: 150mg, 300mg, 600 mg capsule (as hydrochloride)
Inj: 150mg/mL, 2mL ampulee/vial and 4mL ampule (IM,IV) (as phosphate)
- A.7 **MACROLIDES**
 - AZITHROMYCIN
(*ZITHROMAX, AZYTH,)*
AZITHRO-NATRAPHARM)
powder, vial IV infusion)
Oral: 250mg capsule (as base*/as dihydrate)
500mg tablet (as base*/as dihydrate)
Inj.: 500mg
(as base*/as dihydrate)
 - CLARITHROMYCIN
(*CLARIGET, KLARICID*)
Oral: 250mg and 500mg base tablet
500mg modified release tablet
125mg/5mL granules/powder
suspension, 25mL, 50mL
- A.8 **NITROIMIDAZOLE**
 - METRONIDAZOLE
(*FLAGYL,metroxid,DAZOMET*)
Oral: 500mg tablet
Inj: 5mg/mL solution for IV infusion 60mL
 - SECNIDAZOLE
(*FLAGENTYL*)
Oral: 500mg tablet

A.9 PENICILLINS

- AMOXICILLIN
(*YUGOXIL, RITEMED*) Oral: 500mg capsule (as trihydrate)
- AMPICILLIN
(*AMPICIN, VATICIL, PENTRACIN*) Inj.: 250mg and 500mg vial (IM,IV)
(as sodium salt)
- CLOXACILLIN
(*ELOXIL, , PHAREX CLOXACILLIN*) Oral: 500mg capsule (as sodium salt)
250mg/5mL powder for oral solution
- CLOXACILLIN (, *ELOXIL, PHARMAWEL, PHAREX*) Inj.: 500mg vial (IM,IV) (as sodium salt)
250mg/5mL
- OXACILLIN (*OXATALIS*) Inj: 1g vial (IM/IV) (as sodium salt)
- FLUCLOXACILLIN (*STAFLOXIN*) Oral: 500 mg tablet
- PENICILLIN G CRYSTALLINE
(*BENZYL PENICILLIN*) (*HARBIPEN*) Inj.: 100,000 units vial (IM,IV)
(as sodium salt)
500,000 units vial (IM,IV)
(as sodium salt)
- PHENOXYMETHYL PENICILLIN
- AMPICILLIN + SULBACTAM
(*UNASYN, AMSULVEX, AMPIBAX*) Inj: 500mg ampicillin+250mg Sulbactam
(as sodium salt) per vial (IM,IV)
- (*SILGRAM*) Inj: 1000mg ampicillin+500mg Sulbactam
(as sodium salt) per vial
(as sodium salt) per vial
- CEFTRIAXONE + SULBACTAM
(*ZEFTRIA X S*) Inj: 1g/500mg IM,IV
- SULTAMICILLIN TOSYLATE
(*UNASYN, SILGRAM*) Oral: 375 mg, 750mg tablet

- CO-AMOXICLAV (AMOXICILLIN + POTASSIUMCLAVULANATE)

(BIOCLAVID, AUGMENTIN, ADDEX) Oral: 625 mg tablet

(AMOCLAV, AUGMENTIN) Oral: 1 g tablet

(AUGMENTIN,AMOCLAV,ADDEX) Inj: 600 mg vial

(AUGMENTIN,AMOCLAV,ADDEX) Inj: 1.2 g vial

- PIPERACILLIN + TAZOBACTAM
(TAZOVEX, PIPTAZ, TAZOBAX
UREITAZ,)

Inj: 2g piperacillin + 250mg tazobactam
per vial (as sodium salt)
(IM, IV infusion)

4g piperacillin + 500mg tazobactam
per vial (as sodium salt)
(IM, IV infusion)

- TICARCILLIN/CLAVULANIC ACID
(TRICLAV)

A.10 QUINOLONES

- PEFLOXACIN (*PERAXIN*)

Oral: 400mg tablet

- TIGECYCLINE (*TYGACIL*)

Inj: 50mg (vial)

Second Generation (Fluorinated)

- CIPROFLOXACIN
(*CIPROBAY, CIPROBAY XR,*
CICLODIN, CIROK)

Oral: 250mg and 500mg tablet
(as hydrochloride)

Inj: 2mg/mL, 100mL and 200mL vial
(IV infusion)(as lactate)

- OFLOXACIN
(*INOFLOX,*)

Oral: 200mg and 400mg tablet

Inj: 2mg/mL, 100mL vial (IV infusion)

A.11 SULFONAMIDE

A.12 TETRACYCLINES (also for chlamydiae, mycoplasma, rickettsiae)

- DOXYCYCLINE (*DOXIN,,DOXICON,*)

Oral: 100mg capsule (as hyclate)

A.13 ANTITUBERCULOSIS DRUGS

- ISONIAZID Oral: 300mg tab
- ISONIAZID+ RIFAMPICIN +ETHAMBUTOL (*FIXCOM 3*) Oral: 75mg/150mg/275mg tab
- ISONIAZID + RIFAMPICIN (B) + PYRAZINAMIDE + ETHAMBUTOL (*FIXCOM 4, MYRIN-P FORTE*) Oral: 75mg +150mg + 400mg + 275mg tablet
- RIFAMPICIN/ ISONIAZID (*RIMACTAZID*) 300mg/150mg
450mg/400mg
- RIFAMPICIN + ISONIAZID + PYRAZINAM (*RIMSTAR 4*)
- STREPTOMYCIN Inj: 1 g vial (IM) (as sulfate)

B. ANTIFUNGALS

- AMPHOTERICIN B (*AMPHOTRET,IMPHO-B*) Inj.: 50mg vial (IV infusion), 10MI
- CASPOFUNGIN (*CANCIDAS*) Inj: 50mg, 70mg IV
- FLUCONAZOLE Oral: 50mg and 200mg capsule
- (*DIFLUCAN*) Inj.: 2mg/mL, 100mL vial (IV infusion)
- NYSTATIN Oral: Suspension, 12mL
(*AFUNGINAL*)
- ANIDULAFUNGIN Inj: 100mg vial (IV Infusion)
(*ERAXIS*)
- METRONIDAZOLE + NYSTATIN (*FLAGYSTATIN VAG SUPP*)
- MICAFUNGIN SODIUM Inj: 50mg vial (IV Infusion)
(*MYCAMINE*)

C. ANTIVIRALS

C.1 ANTIHERPES AGENTS

- ACYCLOVIR (*ZOVIRAX*)
Oral: 200mg cap, 800mg tablets
Inj: 250mg vial (IV Infusion)
- VALACICLOVIR (*VALTREX*)
Oral: 500mg tablet (as hydrochloride)

4.0 IMMUNOLOGICALS

A. DIAGNOSTIC AGENTS

- TUBERCULIN, PURIFIED PROTEIN DERIVATIVE (*PPD*)
Inj: Powder, 5 TU with 2 mL diluent (ID)
2 TU RT 23 Tween 80 (ID)

B. SERA AND IMMUNOGLOBULINS

- TETANUS IMMUNOGLOBULIN (*TETAGAM, SEROTET*)
Inj: 250 IU / mL, 1 mL pre-filled syringe (human) (IM)
- ANTI – TETANUS SERUM (*TETANEA*)
Inj: 1,500 IU / mL, 1 mL ampule (IM) (equine)
- IV GLOBULIN (*VIZCARRA, GAMMA-iV,*)
IV(50mg/ml)
Inj: 50mL IV(2.5g/50ml,100ml)

C. VACCINES

For Universal Immunization

- TETANUS TOXOID (*TETAVAX, TETANUS*)
Inj: 0.5 mL ampule (IM)
- FLU VACCINE (*VAXIGRIP*)
- HEPATITIS B IMMUNOGLOBULIN (*HEPABIG PEDIA*)
Inj: 0.5 mL

For Anti Rabies Vaccine

- RABIES VACCINE (*VERORAB*) Inj: ≥ 2.5 IU (IM, ID)
- HUMAN RABIES IMMUNOGLUBULIN (*BERIRAB*) Inj: 300IU

5.0 CARDIOVASCULAR DRUGS

A. INOTROPIC AGENTS

Cardiac glycoside

- DIGOXIN (*LANOXIN*)
Oral: 250 mcg tablet (also for supraventricular tachycardia)
Inj: 250 mcg/mL, 2mL ampule (IM,IV)

Adrenergic agents

- DOBUTAMINE (*DOBUMINE, DOBUTELPUSO GARD,*)
Inj: 250 mg/20mL vial
50 mg/mL, 5mL ampule (concentrate) (IV infusion)
- DOPAMINE (*DBL DOPAMINE, DOPAMINE ABBOT, DOPINE*)
Inj: 40 mg/mL, 5mL ampule (IV)
200 mg/250mL D5W (pre-mixed) (IV),
400 mg/ 250mL D5W (pre-mixed) (IV)
- EPINEPHRINE (*HIZON*)
Inj: 1mg/mL, 1mL ampule (IM,SC)
- NOREPINEPHRINE (*NOREPIN, LEVOPHED,MEPHRIN*)
Inj: 2mg/mL, 4mg/mL, 10mg/mL
8mg/ml

B. ANTI-ANGINAL AGENTS

Nitrates

- NITROGLYCERIN (*TRANSDERM- NITRO,NITROSAN*)
Patch: 5mg/24hr (transdermal)
INJ. : 1MG/ML
- ISOSORBIDE DINITRATE
Inj: 1mg/mL, 10 mL (IV Infusion)

(*ISOKET, ISORDIL*)

Oral: 5mg sublingual

- ISOSORBIDE-5-MONONITRATE
(*IMDUR*)

Oral: 30mg and 60mg durules

Beta Adreno receptor Blockers

- ATENOLOL (*THERABLOC*)
(cardio-selective)

Oral: 50mg tablet

- METOPROLOL
(*NEOBLOC, BETALOC, CARDIOSEL*)

Oral: 50mg and 100mg tablet (as tartrate)

- PROPANOLOL (*INDERAL*)
(non cardio selective)

Oral: 10mg and 40mg tablet
(as hydrochloride)

Calcium Channel Blockers

- DILTIAZEM (*DILZEM*)

Oral: 30mg and 60mg tablet
(as hydrochloride)

- VERAPAMIL (*ISOPTIN*)

Oral: 40mg tablet (as hydrochloride)
Inj: 5mg/2mL (IV) (as hydrochloride)

- NEFEDIPINE (*ADALAT*)

Oral: 5mg and 30 mg capsule (sublingual)

- NICARDEPINE (*CARDEPINE,*
PERDIPINE, NICARPINE)

Inj: 2mg / 2mL, 10mg/10mL ampule (IV)
(as hydrochloride)

- IVABRADINE (*CORALAN*)

Oral: 5 mg tablet

- FELODIPINE
(*DILAHEX, PLENDIL, VERSANT*)

Oral: 2.5mg tablet, 5mg, 10mg tablet

- AMLODIPINE BESYLATE
(*NORVASC, VASALAT, AMBESYL, WILOMAX*)

Oral: 5mg and 10mg tablet

- TRIMETAZIDINE (*VESTAR,*
VASTAREL, VASTAREL MR, ANGIREL)

Oral: 35mg, 20 mg and 30mg tablet

C. DRUGS FOR ACUTE CORONARY SYNDROMES

Nitrates

- NITROGLYCERIN Patch: 5mg/24hr (transdermal)
(*TRANSDERM- NITRO*)
- ISOSORBIDE DINITRATE Inj: 1mg/mL, 10 mL (IV Infusion)
(*ISOKET, ISORDIL*) Oral: 5mg sublingual
- ISOSORBIDE-5-MONONITRATE Oral: 30mg and 60mg durules
(*IMDUR*)

Anti coagulants

- HEPARIN (*LEO*) Inj: 5000IU/5mL, 1000IU/ 5mL
- ENOXAPARIN (*CLEXANE, LOMOH 40*) Inj: 2000IU/0.2mL, 4000IU/0.4mL,
6000IU/0.6mL
Solution for injection (SC)
- WARFARIN (*COUMADIN, ZYFARIN*) Oral: 2.5mg, 5mg tablet
- DABIGATRAN ETEXILATE (*PRADAXA*) Oral: 110 mg capsule

Antithrombotics

- ASPIRIN (*ASPILET, BAYER*) Oral: 80mg, 100mg, 300mg tablet
- CILOSTAZOL (*PLETAAL*) Oral: 50mg, 100mg tablet
- CLOPIDOGREL Oral: 75mg tablet
(*PLAVIX, PLATEXAN, NORPLAT*)
- FONDAPARINUX (*ARIXTRA*) Inj: 2.5mg/0.5mL (SC)

Thrombolytic (fibrinolytic)

- STREPTOKINASE
(, *STREPTOKINASE*) Inj: 1,500,000 IU vial, IV Infusion
- RECOMBINANT TISSUE Inj: 1mg/mL 50mL vial, IV Infusion
- PLASMINOGEN ACTIVATOR (*ACTILYSE*)
- TRANEXAMIC ACID
(*HEMOSTAN, DOSTAN*) Oral: 500mg capsule
Inj: 500mg/5mL (IV, IM)

Angiotensin Converting Enzyme (ACE) Inhibitors

- CAPTOPRIL (*CAPOMED*) Oral: 25mg tab
- ENALAPRIL
(*HYPACE*) Oral: 5mg, 20mg tablet (as maleate)
- IMIDAPRIL (*NORTEN*) Oral: 5mg, 10mg tablet (as hydrochloride)

Beta Blockers

- ATENOLOL (*THERABLOC*)
(cardio selective) Oral: 50mg tablet
- METOPROLOL
(*NEOBLOC, BETALOC, CARDIOSEL*) Oral: 50mg and 100mg tablet (as tartrate)
- PROPANOLOL (*INDERAL*)
(non cardio selective) Oral: 10mg and 40mg tablet
(as hydrochloride)

D. FOR POST MYOCARDIAL INFARCTION MAINTENACE DRUGS

Antithrombotic

- ASPIRIN (*ASPILET, BAYER*) Oral: 80mg, 100mg, 300mg tablet

Beta Adrenoreceptor Blockers

- ATENOLOL (*THERABLOC*)
(cardio selective) Oral: 50mg tablet
- METOPROLOL
(*NEOBLOC, BETALOC, CARDIOSEL*) Oral: 50mg and 100mg tablet (as tartrate)
- PROPANOLOL (*INDERAL*)
(non cardio selective) Oral: 10mg and 40mg tablet
(as hydrochloride)

Angiotensin Converting Enzyme (ACE) Inhibitors

- CAPTOPRIL (*CAPOMED*) Oral: 25mg tablet
- ENALAPRIL
(*HYPACE*) Oral: 5mg, 20mg tablet (as maleate)
- IMIDAPRIL (*NORTEN*) Oral: 5mg, 10mg tablet (as hydrochloride)

Anti- arrhythmic Agents

Ventricular

- AMIODARONE (*CORDARONE*) Oral: 200mg tablet
Inj: 50mg/mL 2mL (IV, IM)
- LIDOCAINE (*XYLOCAINE*) Inj: 20mg/mL 5mL, 50mL solution for
injection (as hydrochloride)
- MAGNESSIUM SULFATE (*ELIN*) Inj: 50mg/mL 10mL solution for injection

Supraventricular

- AMIODARONE (*CORDARONE*) Oral: 200mg tablet
Inj: 50mg/mL 2mL (IV, IM)
- ATENOLOL (*THERABLOC*)
(cardio selective) Oral: 50mg tablet

- DIGOXIN (*LANOXIN*)
Oral: 250 mcg tablet(also for supraventricular tachycardia)
Inj: 250 mcg/mL,2mL ampule (IM,IV)
- VERAPAMIL (*ISOPTIN*)
Oral: 40mg tablet (as hydrochloride)
Inj: 5mg/2mL (IV) (as hydrochloride)

E. ANTI CONGESTIVE HEART FAILURE

Anti-aldosterone / Renin Angiotensin (RAA) modulator

- SPIRONOLACTONE (*ALDACTONE*)
Oral: 25mg, 50 mg, 100mg tablet
- TOLVAPTAN (*SAMSCA*)
Oral: 15mg tablet

Diuretics

- FUROSEMIDE (*LASIX, FUROSCAN, FUROSAN*)
Oral: 20mg, 40mg tablet
Inj: 20mg/2mL
- ACETAZOLAMIDE (*CETAMID*)
Oral: 250mg tablet

Digitalis

- DIGOXIN (*LANOXIN*)
(also for supraventricular tachycardia)
Oral: 250 mcg tablet
Inj: 250 mcg/mL, 2mL ampule (IM,IV)

Angiotensin Converting Enzyme (ACE) Inhibitor

- CAPTOPRIL
Oral: 25mg tablet
- ENALAPRIL
(*HYPACE*)
Oral: 5mg, 20mg tablet (as maleate)
- IMIDAPRIL (*NORTEN*)
Oral: 5mg, 10mg tablet (as hydrochloride)

Combined Alpha and Beta Blocker

- CARVEDILOL
Oral: 6.25mg, 25mg tablet
- (*DILATREND, CARVID*)

Beta Blockers

- ATENOLOL (*THERABLOC*)
(cardio selective) Oral: 50mg tablet
- METOPROLOL
• (*NEOBLOC, BETALOC, CARDIOSEL*) Oral: 50mg and 100mg tablet
- PROPANOLOL (*INDERAL*)
(non cardio selective) Oral: 10mg and 40mg table

F. ANTI- HYPERTENSIVE

Diuretics

- INDAPAMIDE (*NATRILIX*) Oral: 1.5mg tablet
- SPIRINOLACTONE (*ALDACTONE*) Oral: 25mg, 50mg, 100mg tablet

ANTI-ADRENERGIC

Adreno receptor Blockers

Alpha Adrenoreceptor Blockers

- TERAZOCIN (*HYTRIN*) Oral: 1mg, 2mg tablet (as hydrochloride)

Beta Adrenoreceptor Blockers

- ATENOLOL (*THERABLOC*)
(cardio selective) Oral: 50mg tablet
- METOPROLOL
(*NEOBLOC, BETALOC*) Oral: 50mg and 100mg tablet
- PROPANOLOL (*INDERAL*)
(cardio non-selective) Oral: 10mg and 40mg tablet

Centrally Acting Anti-Hypertensives (Alpha-2 Agonist)

- CLONIDINE (*CATAPRES*, Oral: 75 mcg, 150mcg tablet (SL)

CLONIPRESS)

(as hydrochloride)

Inj: 150mcg

Direct Vasodilators

- NITROGLYCERIN
- (*TRANSDERM*)

Patch: 5mg (transdermal)

- HYDRALAZINE
(*APREZIN*)

Oral: 25mg tablet (as hydrochloride)
Inj: 20mg/ mL, 1mL ampule
(as hydrochloride)

Calcium Channel Blockers

- NIFEDIPINE (*ADALAT*)
- AMLODIPINE (*NORVASC, VASALAT, AMBESYL, WILOMAX*)
- NICARDIPINE
(*PERDIPINE, CARDEPINE*)
- NIMODIPINE (*NIMOTOP*)
- FELODIPINE (*PLENDIL, VERSANT, DILAHEX*)

Oral: 5mg 30 mg tablet (SL)

Oral: 5mg, 10mg tablet
(as besylate, camsylate)

Inj: 2mg/2mL, 10mg/10mL ampule
(as hydrochloride)

Oral: 30mg tablet
Inj: 10mg solution, 50mL vial for IV Infusion
Oral: 2.5mg, 5mg, 10mg tablet

Angiotensin Converting Enzyme (ACE) Inhibitors

- CAPTOPRIL (*CAPOMED*)
- ENALAPRIL
(*HYPACE*)
- IMIDAPRIL (*NORTEN*)
- QUINAPRIL (*ACCUPRIL*)
- PERINDOPRIL (*COVERSYL*)

Oral: 25mg tablet

Oral: 5mg, 20mg tablet (as maleate)

Oral: 5mg, 10mg tablet (as hydrochloride)

Oral: 5mg, 10mg tablet (as hydrochloride)

Oral: 5mg tablet

Angiotensin 2 Receptor Blockers (ARB)

- IRBESARTAN (*APROVEL*) Oral: 150mg, 300mg tablet
- VALSARTAN (*DIOVAN*) Oral: 80mg, 160mg tablet
- LOSARTAN (*COZAAR, LIFEZAR, WILOPRES*) Oral: 50mg, 100mg tablet (as potassium)
- TELMISARTAN (*MICARDIS, PRITOR, TELI*) Oral: 40mg, 80mg tablet
- CANDESARTAN CILEXETIL(CANDEZ) Oral: 8mg tablet

Fixed – Dose Combinations

- IRBESARTAN + HYDROCHLOROTHIAZIDE (*CO-APROVEL*) Oral: 150mg irbesartan + 12.5mg hydrochlorothiazide tablet
300mg irbesartan + 12.5mg hydrochlorothiazide tablet
- LOSARTAN + HYDROCHLOROTHIAZIDE (*COMBIZAR, WILOPRESS PLUS*) Oral: 50mg losartan + 12.5mg hydrochlorothiazide tablet
100mg losartan + 12.5mg hydrochlorothiazide tablet
- TELMISARTAN + HYDROCHLOROTHIAZIDE (*MICARDIS PLUS, PRITOR PLUS*) Oral: 40mg telmisartan + 12.5 mg hydrochlorothiazide tablet
80mg telmisartan + 12.5mg hydrochlorothiazide tablet
- CANDESARTAN CILEXETIL+HTZ (*CANDEZ PLUS*) Oral: 16mg/12.5mg tablet
- IRBESARTAN + AMLODIPINE (*APROVASC*) Oral: 150mg/5mg ,300mg/5,300mg/10mg tab

G. DRUGS FOR BLOOD LIPID DISORDERS

Mixed Dyslipidemia

- SIMVASTATIN (*ZOCOR*, *VIDASTAT*) Oral: 10mg, 20mg, 40mg, 80mg tablet
- ROSUVASTATIN (*CRESTOR*, *ROSWIN*, *ZENROSU*) Oral: 10mg, 20mg tablet
- ATORVASTATIN (*LIPITOR*, *AVAMAX*, *ATORWIN*) Oral: 10mg, 20mg, 40mg, 80mg tablet

Hypertriglyceridemia

- FENOFIBRATE (*LIPANTHYL SUPRA*, *LIPANTHYL NT*, *FENOFLEX*) Oral: 160mg, 300 mg, 145 mg, 160 mg cap

H. DRUGS USED IN SHOCK

Anaphylactic shock

- CORTECOSTEROIDS
- EPINEPHRINE (*HIZON*, *EPINEPHRINE*) Inj: 1mg/mL, 1mL ampule (IM,SC)
- H2 RECEPTOR ANTAGONIST

Cardiogenic / Vascular Shock

- DOBUTAMINE (*Pusogard*, *(dobuzef, DOBUTEI, DOBUMINE)* (concentrate) Inj: 250 mg/20mL vial
50 mg/mL, 5mL ampule
- DOPAMINE (*DBL dopamine*) (DOPINE, *DOPAMINE ABOIT*) (IV) Iv infusion
Inj: 40 mg/mL, 5mL ampule (IV)
200 mg/250mL D5W (pre-mixed)
400 mg/ 250mL D5W (pre-mixed) (IV)
- EPINEPHRINE (*Hizon*) Inj: 1mg/mL, 1mL ampule (IM, SC)

- NOREPINEPHRINE (*LEVOPHED*,
NOREPIN,MEPHRIN)

Inj: 1mg/mL, 2mL, 4mL 8mg/ml ampule
(IV Infusion)

Hemorrhagic / Hypovolemic Shock

- BLOOD PRODUCTS AND BLOOD SUBSTITUTES
- IV FLUIDS
- PLASMA EXPANDERS
- HYDOXYETHEL STARCH (*VOLUVEN*)

Inj: 6% solution for infusion

Septic Shock

J. CHRONOTROPIC AGENTS

- ATROPINE

Inj: 1mg/mL, 500mcg/mL, 1mL ampule
(IM, IV, SC) (as sulfate)

K. DRUGS FOR PERIPHERAL ARTERY OCCLUSIVE DISEASE

- ASPIRIN (*ASPILET*,
BAYER,)

Oral: 80mg, 100mg, 300mg tablet

- CLOPIDOGREL (*NORPLAT,PLAVIX*
PLATEXAN)

Oral: 75mg tablet

- CILOSTAZOL (*PLETAAL*)

Oral: 50mg, 100mg tablet

- HEPARIN (*LEO*)

Inj: 500IU/5mL, 25000IU/ 5mL

- ENOXAPARIN (*CLEXAN,LOMOH 40*)

Inj: 2000IU/0.2mL, 4000IU/0.4mL,
6000IU/0.6mL
Solution for injection (SC)

- WARFARIN (*COUMADIN, ZYFARIN*)

Oral: 2.5mg, 5mg tablet

- TRANEXAMIC ACID
- (*HEMOSTAN,DOSTAN*)

Oral: 500mg capsule
Inj: 500mg/5mL (IV, IM)

L. DRUGS FOR VENOUS THROMBOSIS/ THROMBOLISM (ANTICOAGULANT)

- HEPARIN (*LEO*) Inj: 5000IU/5mL, 25000IU/ 5mL
- ENOXAPARIN (*CLEXANE, lomoh 40*) Inj: 5000IU/0.2mL, 4000IU/0.4mL,
6000IU/0.6mL Solution for
injection (SC)
- WARFARIN (*COUMADIN, ZYFARIN*) Oral: 2.5mg, 5mg tablet
- APIXABAN (*ELIQUIS*) Oral: 2.5mg, 5mg tablet
- RIVAXOXABAN (*XARELTO*) Oral: 10mg, 15mg, 20mg tablet

6. DIURETICS

- FUROSEMIDE (*LASIX, FUROSCAN, FUROSAN*) Oral: 20 mg, 40 mg tablet
Inj: 10 mg/ mL, 2 mL ampule (IV, IM)
- MANNITOL (*EURO MANNITOL*) Inj: 20%, 500 mL bottle (IV)
- SAMBONG (*RE-LEAF*) Oral: 500 mg tablet
- SPIRONOLACTONE (*ALDACTONE*) Oral: 25 mg, 50 mg, 100 mg tablet
- ACETAZOLAMIDE (*CETAMID*) Oral: 250mg tablet

7.0 RESPIRATORY DRUGS

A. ANTI-ASTHMA

RELIEVERS (quick relief/ rescue medication)

- *Bronchodilators*
- SALBUTAMOL (*VENTOLIN*) Oral: 2 mg tablet (as sulfate)
Inhalation: 100 mcg / actuation
Resp.Soln.: (for nebulization)
1 mg / mL, 2.5 mL (unit dose) (as sulfate)
- (*VENTOLIN, HIVENT ASMALIN*)
- TERBUTALINE (*BRICANYL*) Oral: 2.5 mg tablet (as sulfate)
Resp.Soln.: (for nebulization)
2.5 mg / mL, 2 mL (unit dose) (as sulfate)
Inj: 500 mcg / mL, 1 mL ampule

(IV, IM, SC) (as sulfate)

- AMINOPHYLLINE Inj: 25 mg / mL, 10 mL ampule (IV)
- DOXOFYLLINE (*ANSIMAR*) Oral: 400mg tablet
- EPINEPHRINE Inj: 1 mg / mL, 1 mL ampule (IM, SC)
(as hydrochloride)
- IPATROPIUM BROMIDE
+ SALBUTAMOL
(*DUAVENT, COMBIVENT*) Resp.Soln.: (for nebulization)
250 mcg / mL, 1 mL & 2 mL
(unit dose) (as bromide)

Corticosteroids

- HYDROCORTISONE (*SOLU-CORTEF, PHARMACORT, HYDROVEX, HYCORLIN*) Inj.: 100mg vial (IM, IV) powder for inj.
(as sodium succinate)
- (*SOLU-CORTEF, PHARMACORT*) Inj: 250mg vial (IM, IV) powder for inj.
(as sodium succinate)
- (*SOLU-CORTEF*) Inj: 500mg vial (IM, IV) powder for
injection
- PREDNISONE (*PRED 10, ORASONE*) Oral: 5 mg, 10 mg & 20 mg tablet
30 mg film coated tablet
10 mg / 5 mL suspension, 60 mL
- METHYLPREDNISOLONE
(*MEDROL*) Oral: 16 mg tablet
(*DEPO-MEDROL*) (*SOLU-MEDROL*) Inj: 40 mg / mL, 1 mL suspension vial
(IM) (as acetate)
Powder: 125 mg / mL, 2 mL vial +
Diluent vial (IM, IV infusion)
(as sodium succinate)
500 mg/mL vial (IV) + Diluent vial (IM, IV
Infusion (as sodium succinate)
1 g / 16 mL vial + diluent vial
(IM, IV, IV infusion) (as sodium succinate)

CONTROLLERS (prophylactic/maintenance medications)

Brochodilators

- IPATROPIUM (*ATROVENT*) Resp.Soln.: 250 mcg / mL, 1 mL, & 2 mL
(unit dose) (as bromide)

- PROCATEROL (*MEPTIN*) Oral: 25 mcg tablet
(as hydrochloride hemihydrate)
- SALBUTAMOL(*VENTOLIN*) Oral: 2 mg tablet

CORTICOSTEROIDS

- BUDESONIDE
(*ASMAVENT, BUDECORT, BRONEX*) Inhalation: 64 mcg / dose
Resp.Soln.: (for nebulization)
250mcg / 2 mL, 500mcg/ 2 mL (unit dose)
- METHYLPREDNISOLONE (*MEDROL*) Oral: 16 mg tablet
- PREDNISONE (*ORASONE, PRED 10*) Oral: 5 mg, 10 mg & 20 mg tablet
30 mg film coated tablet
10 mg / 5mL suspension, 60 mL

FIXED DOSE COMBINATION CORTICOSTEROID AND BETA 2 AGONIST

- BUDESONIDE + FORMOTEROL
(*SYMBICORT*) Inhalation: DPI: 160 mcg budesonide + 4.5 mcg Formoterol (as fumarate dihydrate)
X 60 & 120 doses with appropriate accompanying dispenser
- FLUTICASONE + SALMETEROL
(*SERETIDE*) Inhalation: DPI: 250 mcg fluticasone (as propionate) + 50 mcg salmeterol (as xinafoate) X 28 & 60 doses with appropriate accompanying dispenser
250 mcg fluticasone (as propionate) + 25 mcg salmeterol (as xinafoate) x 120 doses

LEUKOTRIENE RECEPTOR ANTAGONIST

- MONTELUKAST
(*MONTIGET, SINGULAIR*) Oral: 10 mg & 5 mg chewable tablet
(as sodium) 10 mg tablet (as sodium)

B. AGENTS FOR CHRONIC OBSTRUCTIVE PULMONARY DISEASE (COPD)

RELIEVERS (quick relief/ rescue medications) see under *Bronchodilators*

MAINTENANCE MEDICATION

- **TIOTROPIUM** (*SPIRIVA*)
Inhalation: DPI: 18 mcg/dose (as bromide)
with appropriate accompanying dispenser
- **IPATROPIUM + SALBUTAMOL**
(*COMBIVENT, DUAVENT*)
Resp. Soln.: (for nebulization)
ipatropium (as bromide anhydrous)
500mcg + 2.5 mg salbutamol (as base) X
2.5mL (unit dose)

CENTRALLY ACTING ANTITUSSIVES

- **BUTAMIRATE** (*SINECOD FORTE*)
Oral: 50 mg SR tablet (as citrate)

MUCOLYTIC

RESPIRATORY STIMULANT

- AMINOPHYLLINE**
Inj.: 25 mg / mL, 10 mL ampulee (IV)
- IPATROPIUM + SALBUTAMOL**
(*COMBIVENT, DUAVENT*)
Resp. Soln.: (for nebulization)
500 mcg ipatropium (as bromide anhydrous)
+ 2.5 mg salbutamol (as base)

C. OTHER DRUGS ACTING ON THE RESPIRATORY SYSTEM

- **RADIX GENTIANE** (*SINUPRET DRAGEES*)

8. ANTI – ALLERGICS

A. H1 RECEPTOR ANTAGONISTS (ANTIHISTAMINES)

- **DIPHENHYDRAMINE** (*BENADRYL, SONIPHEN*)
Oral: 25 mg & 50 mg capsule
(as hydrochloride)
12.5 mg / 5 mL syrup, 60 mL
(alcohol-free) (as hydrochloride)
- (*HIZON DIPHENYDRAMINE*)
Inj.: 50 mg / mL, 1 mL ampulee 10 mL vial
(IV, IM) (as hydrochloride)

- HYDROXYZINE (*ITERAX*)
Oral: 10 mg & 25 mg tablet
(as dihydrochloride or hydrochloride)
Inj: 50 mg / mL
- CETIRIZINE (*VIRLIX, ALNIX, ZYRTEC*)
Oral: 10 mg tablet (as dihydrochloride)
1 mg / mL solution, 30 mL
(as dihydrochloride)
- LORATIDINE (*CLARITIN, ZYLOHIST LORANGE*)
Oral: 10 mg tablet and 10 mg film- coated tablet
- BETAMETHASONE
+ CHLORPHENAMINE (*CELESTAMINE*)
Oral: 250mcg/2mg tablet
- EBASTINE (*ALEVA*)
Oral: 10mg, 20mg tablet
- BILASTINE(*BILAXTEN*)
Oral: 20mg tablet
- DESLORATADINE (*fAERIUSf*)
Oral: 5mg tablet

B. H2 RECEPTOR ANTAGONIST

- FAMOTIDINE (*H2 BLOC*)
Oral: 20 mg & 40 mg tablet
20 mg film coated tablet
Inj: 10 mg / mL, 2 mL ampule (IM, IV)
lyophilized powder
- RANITIDINE (*RAXIDE, ENTAC, ZANTAC*)
Oral: 150 mg & 300 mg tablet
(as hydrochloride)
Inj: 25 mg / mL, 2 mL ampule/vial
(IM, IV, IV infusion)
(as hydrochloride)

C. CORTICOSTEROIDS

- HYDROCORTISONE
(*SOLU-CORTEF, PHARMACORT, HYDROVEX*)
Inj: 50 mg / mL, 2 mL vial (IM, IV)
(as sodium succinate)
- (*SOLU-CORTET,PHARMACORT*)
Inj: 125 mg / mL, 2 mL & 4 mL vial (IV)
(as sodium succinate)
- (*SOLU-CORTEF*)
Inj: 500 mg vial
- PREDNISONE (*ORASONE, PRED 10*)
Oral: 5 mg,10 mg,& 20 mg tablet

30 mg film coated tablet
10 mg / 5mL suspension, 60 mL

- METHLYPREDNISOLONE
(*SOLU-MEDROL, DEPO-MEDROL, MEDROL*)

Oral: 4 mg & 16 mg tablet
Inj.: 40 mg / mL, 1 mL suspension vial (IM) (as acetate)
Powder, 125 mg / mL, 2 mL vial + diluent vial (IM, IV) (as sodium succinate)
Powder, 500 mg / 7.7 mL vial + diluent vial (IM, IV) (as sodium succinate)
Powder, 1g / 16 mL vial + diluent vial (IM, IV) (as sodium succinate)

D. ADRENERGIC AGENT

- EPINEPHRINE
(*ADRENALINE*)

Inj: 1 mg / mL, 1 mL ampule (IM, SC)
(as hydrochloride)

9.0 ANTINEOPLASTICS AND IMMUNOSUPPRESSANTS

ANTIMETABOLITES

10. DRUGS AFFECTING BLOOD

A. ANTI-ANEMICS

- FERROUS SULFATE
(*RHEA, FERSULFATE,IRON*)
- IRON SUCROSE (*MAXIFER, ENCIFER*)
- FOLIC ACID (*FOLART*)

Oral: 325mg tablet

Inj: 20mg/mL, 5mL ampule (IV)

Oral: 5mg tablet

B. HEMATOPOIETIC GROWTH FACTOR

- EPOETIN ALFA (*EPREX, RENOGEN,*)
(*EPOKINE,EPOSINO*)

Inj: 2,000 IU/0.2mL, pre-filled syringe (IV)
2,000 IU/0.5mL, pre-filled syringe (IV)
4,000 IU/0.4mL pre-filled syringe (IV)
10,000 IU/mL, pre-filled syringe (IV)

- EPOETIN BETA (*RECORMON*) Inj: 5,000 IU/3mL, pre-filled syringe with needle (IV, SC)
- FILGRASTIM (GRANULOKINE,MACROLEUCO, RECOMBICYTE) Inj: 300mcg/mL, vial (IV, SC)

C. ANTICOAGULANTS

LOW MOLECULAR WEIGHT HEPARIN

- ENOXAPARIN (*CLEXANE, LOMOH 40*) Inj: 20mg/0.2mL, 40mg/0.1mL, 60mg/0.6mL and 80mg/0.8mL FPre-filled syringe (SC)
- UNFRACTIONATED HEPARIN Inj: 1,000 IU/mL and 5,000 IU/mL, 5mL vial (IV infusion, SC)
- WARFARIN (*COUMADIN, ZYFARIN*) Oral: 1mg, 2.5mg, and 5mg tablet

D. ANTITHROMBOTICS (ANTIPLATELETS)

- ASPIRIN (*ASPILET, BAYER*) Oral: 80mg, 100mg, 300mg and 325mg tablet
- CLOPIDOGREL (*PLAVIX, NORPLAT, PLATEXAN*) Oral: 75mg tablet

E. THROMBOLYTIC (FIBRINOLYTIC)

- STREPTOKINASE Inj: powder, 750,000 IU vial (IV infusion and 1,500,000 IU vial (IV infusion)
- RECOMBINANT TISSUE PLASMINOGEN ACTIVATOR (ACTILYSE) Inj: 1mg/mL 50mL vial (IV infusion)

F. ANTI-FIBRINOLYTIC

- TRANEXAMIC ACID Oral: 250mg and 500mg capsule
(HEMOSTAN, DOSTAN)

11. BLOOD PRODUCTS AND BLOOD SUBSTITUTES

A. PLASMA EXPANDERS / SUBSTITUTES (COLLOIDS)

- HYDROXYETHYL STARCH Inj: 6 % solution, 500 mL bag (IV infusion)
(TETRASPAN) fAPPROVEL

13 GASTROINTESTINAL DRUGS

A. ANTACIDS

- ALUMINUM HYDROXIDE Oral: 200 mg / 200 mg tablet
+ MAGNESIUM HYDROXIDE 225 mg aluminum hydroxide+ 200 mg
(MAALOX) magnesium hydroxide per 5 mL, 60 mL
- ALUMINUM HYDROXIDE Oral: chewable tablet
+ MAGNESIUM HYDROXIDE
+ SIMETHICONE (KREMIL-S)
- ALUMINUM HYDROXIDE 200 mg/ 200mg/ 25mL
+ MAGNESIUM HYDROXIDE
+ DIMETHICONE (MAALOX PLUS)

B. ANTICHOLINERGICS

- ATROPINE Inj: 500 mcg / mL and 1 mg / mL, 1 mL
(IM,IV,SC) (as sulfate)
- HYOSCINE (BUSCOPAN, XSPAS) Oral: 10 mg tablet (as N-butyl bromide)
Oral: 10 mg tablet
Inj.: 20 mg / mL, 1 mL ampule (IM, IV,SC)
(as N-butyl bromide)

C. ANTIEMETICS (See also 13.M Gastro-Kinetic Drugs and 1.F Antivertigo)

- ONDANSETRON (ZOFTRAN, ONSIA, ONDAVELL) Oral: 8 mg tablet (as hydrochloride
dihydrate)
Inj: 2 mg / mL , 2 mL and 4 mL ampule

(IM,IV) (as hydrochloride) (for antineoplastic-induced emesis)

- MECLIZINE (*BONAMINE*)

Oral: 25 mg chewable tablet
(as hydrochloride)

D. ANTIMOTILITY

- LOPERAMIDE (*DIATABS, IMODIUM*)

Oral: 2 mg capsule (as hydrochloride)

E. ANTI-*H. pylori* (in conjunction with proton pump inhibitor)

F. BOWEL ANTI- INFLAMMATORY

G. ANORECTAL PREPARATION

- DIOSMIN + HESPERIDEN (*DAFLON*)

Oral: 500mg tablet

H. CYTOPROTECTOR

- SUCRALFATE (*ISELPIN*)

Oral: 1 g tablet

- REBAMIPIDE (*REMAPRIDE, MUCOSTA*)

Oral: 100mg tablet

I. DIRECT SMOOTH MUSCLE RELAXANT

- MEBEVERINE (*DUSPATALIN*)

Oral: 100 mg tablet (as hydrochloride)

J. H2 RECEPTOR ANTAGONISTS

- RANITIDINE
(*RAXIDE, ENTAC, ZANTAC*)

Oral: 150 mg and 300 mg tablet (as base
and as hydrochloride)
Inj: 25 mg / mL, 2 mL ampule

- FAMOTIDINE (*H2BLOC*)

Oral: 20 mg and 40 mg tablet
Inj: 10 mg / mL, 2 mL vial (IM,IV)

K. LAXATIVES/CATHARTICS

- BISACODYL (*DULCOLAX*)
Oral: 5 mg tablet
Rectal: 5 mg (children) and 10 mg (adult) suppository
- CASTOR OIL (*LAXATROL*)
Oral: 4.4 mL / 5 mL Liquid Oil, 60 mL
- LACTULOSE (*DUPHALAC, LILAC, MOVELAX*)
Oral: 3.3 g / 5 mL (66%) syrup, 120 mL, 200mL
- STANDARD SENNA CONCENTRATE (*SENOKOT*)
Oral: 187 mg tablet

L. GASTRO-KINETICS (PROKINETICS)

- DOMPERIDONE (*MOTILUM, DOMPENYL*)
Oral: 10 mg tablet
- METOCLOPRAMIDE (*PLASIL*)
Oral: 10 mg tablet (as hydrochloride)
- (*PLASIL, METO*)
Inj.: 10 mg / mL, 2 mL (IM, IV)
(as base and as hydrochloride)

M. PROTON PUMP (H⁺-K⁺ ATPase) INHIBITORS

- ESOMEPRAZOLE (*NEXIUM, PEPRAZOM*)
Oral: 20 mg capsule, 40 mg capsule
Inj: 40mg (IV)
- OMEPRAZOLE (*LOSEC, WILOM, PROTONIX*)
Oral: 40mg capsule
- (*LOSEC, RISEK, WILOM*)
(*OMESTOP, OMEPRON, RISEK*)
Oral: 20mg capsule
Inj: Powder, 40mg vial +10mL solvent ampule (IV)
- LANSOPRAZOLE (*PREVACID, PREVACID FDT*)
Oral: 15 mg and 30 mg capsule
- PANTOPRAZOLE (*PANTOLOC, PANTOPRAZ*)
Oral: 20 mg and 40 mg capsule
- RABEPRAZOLE (*PARIET*)
Oral: 10 mg and 20 mg capsule

N. HEMOSTATIC AGENTS FOR ESOPHAGEAL VARICES

14. HORMONES AND HORMONE ANTAGONISTS

A. CORTICOSTEROIDS

- DEXAMETHASONE (*DECILONE, DECILONE FORTE, DEXTON, CORTEX, DEXAMET*)
Oral: 500 mcg and 4 mg tablet
Inj: 4 mg / mL, 2 mL ampule / vial (IM, IV) (as sodium phosphate)
5 mg / mL, 1 mL ampule (IM, IV) (as sodium phosphate)
- HYDROCORTISONE (*HYDROVEX, SOLU CORTEF, PHARMACORT*)
Oral: 50 mg / mL, 2 mL vial (IM, IV) (as sodium succinate)
Powder, 100 mg, 250 mg and 500 mg vial (IV) (as sodium succinate)
- PREDNISOLONE (*PRED-10*)
Eye drops: 10 mg / mL, 5 mL bottle
- PREDNISONE (*ORASONE, PRED*)
Oral: 5 mg, 20 mg and 10 mg tablet
30 mg film coated tablet
10 mg / 5 mL suspension, 60 mL
- (*CELESTAMINE*)
Oral: Maleate 2mg tablet
250mcg, Loratadine 5mg tablet
- (*DIPROLENE*)
Topical: 1mg, Neomycin sulfate
5mg (as valerate)
5grams cream
640mcg salicylic acid
5mg (Dipropionate)
5 grams ointment
- METHYLPREDNISOLONE (*MEDROL, DEPO MEDROL, SOLU MEDROL*)
Oral: 16 mg tablet
Inj: 40 mg / mL, 1 mL suspension vial
Inj: (IM, Intralesional) (as sodium acetate)
Lyophilized powder, 125mg vial (IM,IV) (as sodium succinate)
Lyophilized powder, 500 mg vial (IM, IV) (as sodium succinate)
Lyophilized powder, 1 g vial (IM,IV)

(as sodium succinate)

B. POSTERIOR PITUITARY HORMONES

- OXYTOCIN (SYNTHETIC) Inj: 10 IU / mL, 1 mL ampule (IM, IV)
(EVATOCIN, , SYNTOCINON)

C. SEX HORMONES AND ANTAGONISTS

Anti - Androgens

Dopamine Agonist (for hyperprolactinemia)

- BROMOCRIPTINE (PARLODEL) Oral: 2.5 mg tablet

Progestins (Progestogens)

- DIPROGESTERONE (DUPHASTON) Oral: 10mg tablet (IM) (as acetate)

Drugs for Prostatic Hypertrophy (BPH)

- ALFUZOSIN (XATRAL) Oral: 10 mg tablet (as hydrochloride)
- FINASTERIDE (PROSCAR) Oral: 5 mg tablet
- TAMSULOSIN (HARNAL) Oral: 200 mcg capsule (as hydrochloride)
- DOXAZOSIN (ALFADIL XL) Oral: 4mg, 8mg tablet (as hydrochloride)

D. THYROID HORMONES AND ANTI- THYROID DRUGS

Thyroid Hormone Replacement

- LEVOTHYOXINE (ELTroxin) Oral: 50 mcg, 100 mcg tablet
(as anhydrous Sodium)

Thioamides

- METHIMAZOLE (TAPAZOLE) Oral: 5 mg tablet
(Methimazole)
- PROPYLTHIOURACIL (PTU) Oral: 50 mg tablet

Adjunct for Crisis States

PROPANOLOL OR OTHER

BETA ADRENORECEPTORS

(See B. ANTI – ANGINAL AGENTS, Beta Adrenoreceptor Blockers)

E. INSULINS AND OTHER ANTI-DIABETICS AGENT

E. 1. INSULINS

Short Acting

- REGULAR, INSULIN (*HUMULIN R*)
(recombinant DNA, human) Inj: 100 IU / mL, 10 mL vial (IM, IV, SC)

Intermediate Acting

- ISOPHANE INSULIN HUMAN
(*HUMULIN N*) (recombinant DNA) Inj: 100 IU, 10 mL vial (IM, SC)
- BIPHASIC ISOPHANE
(*HUMULIN 70/30*) (recombinant DNA) Inj: 70% isophane suspension+ 30%
soluble insulin in 100 IU / mL,
10 mL vial (IM, SC)

Long- Acting

- BIPHASIC INSULIN ASPART 30
FLEX PEN (*NOVOMIX*) Inj: 100U/mL PFP
- INSULIN GLARGINE
(*LANTUS, LANTUS SOLOSTAR*) Inj: 100IU/mL
- INSULIN GLULISINE (*APIDRA SOLOSTAR*) Inj: 100 unit
- INSULIN DEGLUDEC (TRESIBA Flextouch) Inj.: 100 units/ml
- INSULIN LISPRO(HUMALOG)kwikpen) inj: 100units perml
- 25%Insulin Lispro 75% Insulin Lispro-protamine(Humalog Mix25Kwikpen) Inj 100units/ml
- 50% Insulin lispro 50% insulin Lispro-protamine (Humalog Mix 50 Kwikpen) Inj ;100
units/ml

E. 2. ORAL HYPOGLYCEMICS

Sulfonylureas

- GLIBENCLAMIDE (*EUGLUCON*) Oral: 5 mg tablet
- GLICLAZIDE (*DIAMICRON,MR GLUBITOR,*) Oral: 60 mg MR tablet
30 mg OD tablet
80 mg tablet
- GLIMEPERIDE (*DIABERID, SOLOSA, NORIZEC*) Oral: 1mg, 2mg, 3mg tablet

Biguanides

- METFORMIN , Oral: 500 mg tablet (as hydrochloride)
(*GLUCOPHAGE, GLUMET, HOVID EUFORM*)
- (*ANSURES ER, GLUMET XR*) Oral: 500 mg XR extended release tablet

Thiazolidinedione

- PIOGLITASONE Oral: 15mg, 30mg tablet
(*DIABETONE, PIOZONE*)

Alpha Glucosidase Inhibitor

Others

- RIPAGLINIDE (*NOVONORM*) Oral: 2mg
- SAXAGLIPTIN (*ONGLYZA*) Oral: 2.5 mg and 5 mg tablet
- SITAGLIPIN (*JANUVIA*) Oral: 100mg tablet
- VILDAGLIPTIN (*GALVUS,PROGLIN*) Oral: 50mg tablet
- LINAGLIPTIN (*TRAJENTA*) Oral: 5mg tablet
- DAPAGLIFOZIN(*FORXIGA*) Oral: 10mg tablet
- METFORMIN +SITAGLIPTIN (*JANUMET*) Oral: 50mg+500mg tablet

- DAPAGLIFLOZIN/METFORMIN HCL (XIGDOU XR) Oral: 10mg/500mg,10mg/1000mg tablet
- VILDAGLIPTIN +METFORMIN (Proglinmet) Oral: 50mg/500mg tablet
- LINAGLIPTIN/METFORMIN HCL (TRAJENTA DUO) Oral:2.5mg/500mg tablet

F. ANTI-HYPOGLYCEMICS

- GLUCOSE Inj: 50% 50 mL vial (IV) (dextrose)

15. DRUGS ACTING ON THE UTERUS

A. OXYTOCICS (UTERINE STIMULANTS)

- METHYLERGOMETRINE (METHERGIN) Oral: 125 mcg tablet (as hydrogen maleate or maleate)
Inj: 200 mcg / mL, 1 mL ampule (IM, IV)
- OXYTOCIN (SYNTHETIC) (EVATOCIN, SYNTOCINON) Inj: 10 IU / mL, 1 mL ampule (IM, IV)

B. TOCOLYTICS (UTERINE RELAXANTS)

- TERBUTALINE (BRICANYL) Oral: 2.5 mg tablet (as sulfate)
Inj: 500 mcg / mL, 1 mL ampule (IV infusion) (as sulfate)
Inhalation: 2.5 mL / mL 2mL respule (as sulfate)
- ISOXSUPRINE (duvaprine) (DUVADILAN, ISOXILAN,) Oral: 10 mg tablet (as hydrochloride)
Inj: 5 mg / mL, 2 mL ampule (IM, IV infusion) (as hydrochloride)

- MAGNESIUM SULFATE (*ELIN*)

Inj: 250 mg / mL, 10 mL vial (IM, IV)
(as heptahydrate)

16. SOLUTIONS CORRECTING WATER ELECTROLYTE, ACID-BASE, AND CALORIC DISTURBANCES

A. REHYDRATION SOLUTIONS

Oral Rehydration Salts

- ORAL REHYDRATION SALTS
(*HYDRITE*)

Oral: tablet

Equivalent in mmol	
sodium	90mmol
potassium	20mmol
chloride	80mmol
bicarbonate	30mmol
Glucose	111mmol

- POTASSIUM
(*KALIUM DURULES, K -LYTE,*)
Parenteral

Oral: 750 mg tablet, 600mg tablet

- BALANCED MULTIPLE
MAINTENANCE SOLUTION
(*B.BRAUN,,EUROMED GLASS/PLASTIC*)

Inj: with 5 % dextrose, 500 mL (infants) and
1 L (children and adults) (IV infusion)

Composition:		
	Infants	Children & adults
Dextrose	50 g/L	50 g/L
Na+	25-30mmol/L	40 mmol/L
K+	20-25mmol/L	1.3mmol/L
Mg++	3mmol/L	1.5 mmol/L
Cl-	22mmol/L	40 mmol/L
acetate	23mmol/L	16 mmol/L

- **BALANCED MULTIPLE REPLACEMENT SOLUTION**
(*B.BRAUN,, EUROMED GLASS/PLASTIC*)

Inj: with 5 % dextrose, 500 mL and 1 L bottle (IV infusion)

Composition	
Dextrose	50 g/L
Na+	140 mmol/L
K+	5 mmol/L
Mg ⁺⁺	1.5 mmol/L
Cl-	98 mmol/L
Acetate	50 mmol/L

- **5 % DEXTROSE IN 3% SODIUM CHLORIDE** Inj: 500 mL and 1L bottle (IV infusion)
(*B.BRAUN, EUROMED GLAS/PLASTICS*)

Composition	
Dextrose	50 g/L
Na+	51 mmol/L
Cl-	51 mmol/L

- **5 % DEXTROSE IN 0.9 % SODIUM CHLORIDE**
(*B.BRAUN,,EUROMED GLASS/PLASTIC*)

Inj: 500 mL and 1L bottle (IV infusion)

Composition	
Dextrose	50 g/L
Na+	154 mmol/L
Cl-	154 mmol/L

- **5 % DEXTROSE IN WATER**
(*B.BRAUN, EUROMED GLASS/PLASTIC*)

Inj: 250 mL, 500 mL and 1L bottle (IV infusion and as vehicle for IV medications)

- **10 % DEXTROSE IN WATER**
(*EUROMED GLASS/PLASTIC*)

Inj: 3 mL ampule (as solvent)

- LACTATED RINGER'S SOLUTION Inj: 500 mL and 1L bottle (IV infusion)
(Ringer's Lactate) (, *EUROMED GLASS/PLASTIC,NIRLIFE,GHP,B.BRAUN*)

Composition	
Na+	130 mmol/L
K+	4 mmol/L
Ca++	3 mmol/L
Cl-	109 mmol/L
Lactate	28 mmol/L

- 0.9 %

- SODIUMCHLORIDE Inj: 50 mL vial, 500 mL and 1 L bottle
(*BBRAUN, EUROMED GLASS/PLASTIC,NIRLIFE,GHP*) (IV infusion)

Composition	
Na+	154 mmol/L
Cl-	154 mmol/L

- WATER FOR INJECTION (*ELIN*) Inj: 50 mL vial
(Triple distilled water)

- 5 % DEXTROSE IN LACTATED RINGER'S (, *EUROMED GLASS/PLASTIC,NIRLIFE,GHP,B.BRAUN*) Inj: 500 mL and 1L bottle (IV infusion)

Composition	
Dextrose	50 g/L
Na+	130 mmol/L
K+	4 mmol/L
Ca++	3 mmol/L
Cl-	109 mmol/L
Lactate	28 mmol/L

B. ELECTROLYTE OR IV ADDITIVE SOLUTIONS

- CALCIUM GLUCONATE (*B. BRAUN, HIZON*) Inj: 100 mg/mL solution, 10 mL ampule
(IV, IM)
- MAGNESIUM SULFATE (*ELIN*) Inj: 250 mg/mL solution, 10 mL vial
(also for parenteral nutrition)
- POTASSIUM CHLORIDE Inj: 2 mEq/ mL, 20 mL vial (IV infusion)
(, *HIZON, ELIN'*) (also for parenteral nutrition)
- SODIUM BICARBONATE (*ABBOTT*) Inj: 1 mEq/mL, 50 mL vial (IV infusion)
(also for parenteral nutrition)
- SODIUM CHLORIDE (*EURO, ELIN*) Inj: 2.5 mEq/ mL, 20 mL vial (IV)
(also for parenteral nutrition)
- VITAMINS INTRAVENOUS (IV)
- *KONAKION* (fat-soluble) Inj: contains vitamin K, 10 mg/ 1mL ampule
(IV)

C. ENTERAL NUTRITION

FIBER-CONTAINING
FIBERMATE

Oral: 5g sachet, 5.4 g sachet, contains
Psyllium fiber
5 g sachet, contains maltodextrin
(dietary fiber from cornstarch)

DIETARY SUPPLEMENT
AMINOLEBAN

Oral: 50 g orange flavored powder sachet

Composition (Per 100 g)	
Energy (kCal)	420
Protein	27 g
Carbohydrate	64 g
Fat	7 g
Fischer's ratio	38
Lactose-free	

ELECTROLYTES

NUTRITIONAL SUPPLEMENT

D. PARENTERAL NUTRITION

Caloric Agents

GLUCOSE (also for parenteral nutrition)

- *DEXTROSE 50* Inj: 50 %, 50 mL vial (IV)
- *VITAMIN GLUCOSE* Inj: 500 mL vial

Electrolytes per 1000 mL:	
Sodium	50 mmol
Potassium	20 mmol
Calcium	2.5 mmol
Magnesium	1.5 mmol
Chloride	48 mmol
Energy	2.7 MJ (650 kCal) / 1000 mL
Nitrogen	9.4 g / 1000 mL

LIPIDS (also for parenteral nutrition)

- *LIPOFUNDIN* Inj: 10 %, 500 mL bottle (IV infusion)

Amino Acids

- **AMINOLEBAN**

Inj: 500 mL vial, 8 % w/v amino acid solution w/ 3 % w/v branched chain amino acids content

Composition:	
Amino acids	7.99 w/v %
Branched chain amino acids	2.84 w/v %
Fischer's ratio	37.05
E/N	1.09
Total Nitrogen	12.2 g/L
Sodium	14 mEq/L
Chloride	94 mEq/L

All-in-One Admixtures

KABIVEN

KABIVEN COMPOSITION		
	INJ: 1400KCAL	INJ:1900KCAL
Volume	1920 mL	2053 mL
Glucose(11%)	1180 mL	1053 mL
Vitamin (18 Novum)	- 400 mL	600 mL
Intralipid	(20 %)340 mL	400 mL
Total energy content	1400 kCal	1900 kCal

NUTRIFLEX LIPID

NUTRIFLEX COMPOSITION			
	INJ: 1400KCAL	INJ:1900KCAL	INJ:2500KCAL
Volume	1875 mL	2500mL	2500 mL
Electrolytes	mmol	mmol	mmol
Sodium	75	100	100
Potassium	45	60	70
Calcium	4.5	6.0	8.0
Magnesium	4.5	6.0	8.0
Zinc	0.045	0.06	0.06
Chloride	72	96	90
Phosphate	11.25	15	90
Acetate	60	80	30

17. DIAGNOSTIC AGENTS

A. RADIOCONTRAST MEDIA

Ionic

Non - Ionic

- MEGLUMINE IOXITALAMATE (TELEBRIX) Inj.: 19.81 g meglumine ioxithalamate (equiv. to 15 g Iodine) per 50 mL bottle

18. DERMATOLOGICALS AND MUCOUS MEMBRANE AGENTS (TOPICAL)

A. ANTI-INFECTIVES

Antibacterial

- MUPIROCIN (BACTROBAN, FOSKINA, BACTIFREE) Cream: 2% 5 g tube
Oint: 2% 5 g tube
- SILVER SULFADIAZINE (FLAMMAZINE, INNOXIDERM) Cream: 20 g tube and 500 g jar (micronized)

Antifungals

- NYSTATIN (AFUNGINAL) Oral: 100,000 units / mL
Susp: 12 ML

B. ANTI-INFLAMMATORY AND ANTIPRURITIC DRUGS

- BETAMETHASONE (CELESTAMINE DIPROLENE) Cream or Ointment: 0.05% 5 g & 10 g tube (as dipropionate); 0.1% 5 g tube
- MOMETASONE FUMOATE (ELICA) (as valerate) Cream or Ointment: 0.1 %, 1mg / g, 5 g tube
- ZINC OXIDE + CALAMINE (CALMOSEPTIN) Oint: 3.5 gram sachet

C. ANTISEPTICS

- ALCOHOL, ETHYL Solution: 95% for solution to 70% (with BIR seal)
- HEXETIDINE (*BACTIDOL*) Solution: 0.1% 60 mL bottle
- POVIDONE IODINE (*BETADINE*) Oral Antiseptic: 1% 60 mL bottle
Solution: 10% 60 mL bottle
- ALCOHOL, ISOPROPYL Solution: 70% 250 mL bottle
(*RHEA, GREEN CROSS*)
- HYDROGEN PEROXIDE (*PHILUSA*) Solution: 3% 120 mL bottle
- BENZYDAMINE HCL (*DIFFLAM*)
- CHLORHEXIDINE (*ORAHEX*)

D. EMOLLIENT

- PETROLATUM/ PETROLEUM Jelly: USP grade, 25 g
(*PETROLEUM*)

19. OPHTHALMOLOGICAL PREPARATIONS

A. ANTI-INFECTIVE AGENTS

- ERYTHROMYCIN Eye ointment: 0.5%, 3.5g and 5g tube
- FUSIDIC ACID (*FUCITHALMIC*) Eye Drops Suspension: 1% 5 g tube
(as sulfate)
- LEVOFLOXACIN (*OFTAQUIX*) Eye Drops Solution: 0.5% 5 mL bottle
- MOXIFLOXACIN (*VIGAMOX*) Eye Drops Solution: 0.5% 5 mL bottle
- TOBRAMYCIN (*TOBREX*) Eye Drops Solution: 0.3% 5 mL bottle
- TOBRAMYCIN + Eye Drops Suspension: 0.3% tobramycin

- DEXAMETHASONE (*TOBRADEX*) + 0.1% dexamethasone, 5 mL bottle
Eye Ointment: 0.3% tobramycin + 0.1% dexamethasone, 3.5 g tube
- DEXTRAN 70 (*TEARS NATURALLE II*)
- SODIUM CHONDROITIN SO₄, SODIUM HYALURONATE (*VISCOAT*) 0.5 mL
- NEOMYCIN SO₄, POLYMIXIN SO₄ (*MAXITROL*)

B. ANTI-INFLAMMATORY

Steroidal

- PREDNISOLONE (*PRED FORTE*) Eye Drops Solution: 1% 5 mL bottle
(as acetate)

C. DRUGS USED IN GLAUCOMA

Cholinergic Agonist (Miotics)

- CARBACHOL (*MIOSTAT*) Eye Drops Solution: 0.1% 1.5 mL

Adrenergic Agonist

- ACETAZOLAMIDE (*CETAMID*) Oral: 250 mg tablet

Hyperosmotic Agents

- MANNITOL (*EURO GLASS*) Inj: 20% 500 mL bottle (IV)

Local Anesthetics (See 1. A.2 LOCAL ANESTHETICS)

- LIDOCAINE (*XYLOCAINE, EUROMED*) Inj: 2%, 5 mL poly ampule
(as hydrochloride)

- BUPIVACAINE (*SENSORCAINE, EUROMED, REGIVELL*) Inj: 0.5%, 4 mL and 10 mL ampule (as hydrochloride)
- PROXYMETACAINE (*, ALCAINE*) Eye Drops Solution: 0.5% 15 mL bottle (as hydrochloride)

Mydriatics and Cyclopegics (Anticholinergics)

- ATROPINE (*ISOPTO ATROPINE*) Eye Drops Solution: 1% 5 mL bottle (as sulfate)
- TROPICAMIDE (*MYDRIACYL*) Eye Drops Solution: 0.5% 5 mL bottle

20. EAR, NOSE AND THROAT PREPARATIONS

A. SYSTEMIC NASAL DECONGESTANT

- PHENYLPROPANOLAMINE (NOREPHEDRINE) (*A2*)(*DISUDRIN*) Oral: 6.25 mg / mL drops (solution), 10 mL (as hydrochloride)
12.5 mg / 5 mL syrup, 60 mL (as hydrochloride)

B. TOPICAL ANESTHETIC

- LIDOCAINE (*XYLOCAINE*) Spray: 10% 50 mL (as hydrochloride)
Jelly: 2% 30 g (as hydrochloride)

C. TOPICAL ANTIBIOTIC + CORTICOSTEROID

- POLYMXIN B + NEOMYCIN + DEXAMETHASONE (*PND OTIC, POSTOTIC*) Ear Drops Solution: 3.5 mg neomycin (as sulfate)
8,000 U polymyxin B (as sulfate)
1 mg dexamethasone

D. TOPICAL NASAL CORTICOSTEROIDS

- BUDESONIDE (*BUDECORT*) Nasal Spray / Nasal Aqueous Solution:
100 mcg / dose x 50 metered doses
and 200 metered doses
- FLUTICASONE (*AVAMYS, FLIXOTIDE*) Nasal Aqueous Solution:
0.05% dose x 120 doses
(as propionate)
- OXYMETAZOLINE (*DRIXINE*) Nasal Drops Solution: 0.025% 15 mL bottle
(as hydrochloride)
Nasal Spray: 0.05% 15 mL bottle
(as hydrochloride)

F. THROAT PREPARATIONS

- HEXETIDINE (*BACTIDOL*) Solution: 0.1%, 60 mL
- CHLORHEXEDINE GLUCONATE
(*ORAHEX*) Solution: 60mL

21. VITAMINS AND MINERALS

A. VITAMINS

- ASCORBIC ACID (*CECON*) Oral: 500 mg tablet
- FOLIC ACID (*FOLART*) Oral: 5 mg capsule
- PHYTOMENADION (*KONAKION*) Inj: 10 mg / mL, 1 mL ampule (IM, IV, SC)
- MECOBALAMIN (*METHYCOBAL*) Oral: 500 mcg tablet
Inj: 500 mcg/ mL, 1 mL, ampule (IM, IV)
- MULTIVITAMINS (*CENTRUM*,
CENTRUM SILVER, *MORIAMIN FORTE*) Oral: multivitamins tablet
multivitamins, minerals capsule
multivitamins, ginseng extract
- *IBERET-FOLIC* multivitamins, iron tablet
- *MORIAMIN FORTE* multivitamins, amino acid

- MULTIVITAMINS + IRON (*FORTIFER*) Oral: Ferrous sulfate(elemental iron,105 mg) 525 mg, thiamine (vit. B₁) 6 mg, riboflavin (vit. B₂) 6 mg, nicotinamide 30 mg, pyridoxine (vit. B₆) 5 mg, cyanocobalamin (vit. B₁₂) 25 mcg, calcium pantothenate 10mg, acid (vit. C) 500 mg tablet
- (*IBERET FOLIC 500*) Oral: Ferrous sulfate(elemental iron,105 mg) 525 mg, thiamine (vit. B₁) 6 mg, riboflavin (vit. B₂) 6 mg, niacinamide 30 mg, pyridoxine (vit. B₆) 5 mg, cyanocobalamin (vit. B₁₂) 25 mcg, calcium pantothenate 10mg, ascorbic acid (vit. C) 500 mg, folic acid 800 mcg tablet
- VITAMIN B1 B6 B12 (*NEUROBION AMP, JAGA, BEE-ALL*) Oral: 100 mg +200 mg + 200 mcg tablet 250 mg + 250 mg + 500 mcg tablet, AMPULE

B. MINERALS

- FERROUS SALT (*SORBIFER, SANGOBION*) Oral: 325 mg tablet (equivalent to 65 mg elemental iron) 500 mg tablet
- CALCIUM (*CALCI-AID, CALSAN,*
- *CALTRATE PLUS,*) Calcium 600 mg, Vit. D 200 IU, Copper 1 mg, Mg 50 mg, Manganese 1.8 mg, Zn 7.5 mg tablet
- *CALCIUM GLUCONATE* Inj: 100 mg/mL solution, 10 mL ampule (IV, IM)
- ZINC (*E-ZINC*) Oral: 55 mg/5mL, 60 mL syrup
- DIBENCOZIDE (*HERACLENE*) Oral: 1 mg capsule

C. VITAMINS AND MINERALS

- FERROUS SALT + VITAMIN B COMPLEX (*FORTIFER*)
Oral: Ferrous fumarate 300 mg (equivalent to 98.6 mg elemental iron), thiamine mononitrate (vit. B₁) 5 mg, pyridoxine HCl (vit. B₆) 5 mg, cyanocobalamin (vit. B₁₂) 15 mcg tablet
 - FERROUS SALT + FOLIC ACID + VITAMIN B COMPLEX (*FORTIFER FA*)
Oral: ferrous fumarate 300 mg (equivalent to 98.6 mg elemental iron), Folic acid 500 mcg, thiamine mononitrate (vit. B₁) 5 mg, pyridoxine HCl (vit. B₆) 5mg, cyanocobalamin (vit. B₁₂) 15 mcg tablet
 - FERROUS GLUCONATE + VITAMINS + MINERALS (*SANGOBION*)
Oral: Fe gluconate 250 mg, manganese sulfate 0.2 mg, copper sulfate 0. 2 mg, folic acid 1 mg, vit. B₁₂ 7.5 mcg, sorbitol 25 mg, vit. C 50 mg capsule
 - PIZOTIFEN + VITAMIN B COMPLEX (*MOSEGOR VITA*)
Oral: pizotifen hydrogen maleate 0.5 mg, vit. B₁ 3 mg, vit. B₂ 3. 2 mg, vit. B₆ 2.4 mg, nicotinamide 19 mg capsule
- TOCOTRIENOLS +TOCOPHEROL COMPLEX (*TOCOVID*)
- | | |
|---------------------------|-----------|
| Oral: d-Gamma-Tocotrienol | 56.40 mg |
| d- Alpha Tocotrienol | 30.75mg |
| d-Delta- Tocotienol | 12.94mg |
| d- Alpha-Tocopherol | 45.80 IU |
| Plant Squalene | 25.54mg |
| Phytosterol Complex | 10.24mg |
| Phytocarotenoid Complex | 180.00mcg |

22. DISINFECTANTS

- ALCOHOL, ETHYL Solution: 95% (100mL, 200mL)
- ALCOHOL, ISOPROPYL
(*RHEA, GREEN CROSS*) Solution: 70%
- POVIDONE-IODINE
(*BETADINE*) Solution: 10%, 30mL
- HYDROGEN PEROXIDE Solution: 3% 60mL and 120mL bottle
- PROPAN-2OL, BENZALKONIUM CHLORIDE
(*CUTASEPT F*) Solution: 100g of solution contain
Propan—2-ol 63g, benzalkonium
Chloride 0.025g Purified water

HOSPITAL DRUGS WITH SPECIFIC REQUIREMENTS

DAINGEROUS DRUGS

(Drugs requiring S-2 license using Prescription Form)

ALPRAZOLAM (<i>XANOR</i>)	Oral: 250 mcg and 500 mcg tablet
CLONAZEPAM (<i>RIVOTRIL</i>)	Oral: 2 mg tablet
DIAZEPAM (<i>VALIUM</i>)	Oral: 5 mg tablet
MIDAZOLAM (<i>DORMICUM</i>)	Oral: 15 mg tablet
NALBUPHINE (<i>NUBAIN</i>)	Oral: 10 mg/ 2 mL ampule
PHENOBARBITAL (<i>RHEA, LUMINAL</i>)	Oral: 15 mg, 30 mg and 60 mg tablet
ZOLPIDEM (<i>STILNOX</i>)	Oral: 10 mg tablet

(Drugs requiring S-2 license using DDB Prescription Form)

DIAZEPAM (<i>VALIUM</i>)	Inj: 10 mg / 2 mL ampule
EPHEDRINE (<i>HIZON</i>)	Inj: 50 mg/ mL ampule
FENTANYL	Inj: 100 mcg/ 2 mL ampule
KETAMINE (<i>KETAMAX</i>)	Inj: 50 mg/ mL, 10 mL vial
MIDAZOLAM (<i>DORMICUM</i>)	Inj: 5 mg / mL ampule
MORPHINE (<i>HIZON</i>)	Inj: 10 mg/ mL ampule Oral: 10 mg tablet
<i>OXYCONTIN, OXYNORM</i>)	Inj: 10 mg/ mL , 10mg/2ml ampule Oral: 10 mg, 20 mg and 40 mg tablet, 5mg tablet
PETHIDINE (<i>DEMEROL</i>)	Inj: 50 mg / mL, 30 mL vial
PHENOBARBITAL (<i>RHEA, LUMINAL</i>)	Inj: 130 mg / mL ampule

Definition of terms:

CORE LIST - a list of drugs for the health care needs of the major of the population; the listed drugs should therefore be made available at all times in adequate amounts and in appropriate dosage forms at the lowest possible cost. They are of utmost importance and are basic, indispensable and necessary for the health needs of the population.

COMPLIMENTARY LIST- a list of drugs for treating rare disorders or in exceptional circumstances; alternative drugs when drugs in the main list are known to be ineffective or inappropriate for a given individual; alternative drugs when drugs in the main list cannot be made available; drugs with special pharmacologic activities.

